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TEST 45 No.: STR15089085S
0'E A 75 B A B T I AK-V99
FER 2R Chinese | 3.7V, 1100mAh, 4.07Wh
Sample name £y Rechargeable Li-lon battery AK-V99
English 3.7V, 1100mAh, 4.07Wh
e
ﬁnnfﬁ‘i 01~43
Sample No.
ZFCHAL FIci ZEERBARAR
Consignor DONG GUAN ADF BATTERY CO., LTD
A= REWMZEFHINERAH
Manufacturer DONG GUAN ADF BATTERY CO., LTD
. AR CTaRRYEHRMEND LRAFHETA
5 - ST/SG/AC.10/11/Rev.5, amend 2, 38.3
FIA| REFRE

Test method
and criterion

UNITED NATIONS "Recommendations on the TRANSPORT OF DANGEROUS GOODS"

Manual of Tests and Criteria
ST/SG/AC.10/11/Rev.5, amend 2, 38.3

RSN AR, R 58.4%43.0%4.5mm
Appearance White prismatic battery, size 58.4*43.0*4.5mm
o il s
g e 2015-08-09 ke £ 2015-08-10 ~ 2015-08-19
Accepted date Test date

mEAHL. EEERE. JRah. phili. SMERIEREE. BRI, EEERR. MRSl

AT H : . . o i
Tast ilEe Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Crush,
Overcharge, Forced discharge.
PR, ZHEMTEHESE (XTRREYESHMAENE L MERHET )
ST/SG/AC.10/11/Rev.5, amend 2, 38.3 FpifEEisk.
The sample has passed the test items of UNITED NATIONS "Recommendations
e g on the TRANSPORT OF DANGEROUS GOODS" Manual of Tests and Criteria
Wkgs e ST/SGIAC.10/11/Rev.5, amend 2, 38.3
Conclusion
%% Hi¥(Issue date): 2015-08-20
i /
Comments
St . 2@ % X ] &) S‘lﬁ o
Compiler: Checker: =l Approver:

PRYIT (R M A A

Shenzhen SEM.Test Technology Co., Ltd.
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TEST w5 No.: STR15089085S
it ket & 2k B ST s .
| WATHAR | o jf;%jﬁfﬂgﬁfﬁjdause ik AT e
No. Name of test S Ear ool Test result Test conclusion | Remarks
BEE CLTFaRRyEHMEN D i
1 SR FEFMY UN Manual of Tests and Criteria | TLE = 1 = /
Altitude simulation | ST/SG/AC.10/11/Rev.5, amend 2, 38.3 i4 | See Appendix 1 Passed
T.1 TestT.1
BEE CcraimEiinEzZy$ £umn
2 WE R WRHEFMY UN Manual of Tests and Criteria | M3 2 &% /
Thermal test ST/SG/AC.10/11/Rev.5, amend 2, 38.3 3% | See Appendix 2 Passed
T.2 TestT.2
BEE (XTRERETEHNENT L£%H
3 =3 FREFM) UN Manual of Tests and Criteria | HEi3E3 o5 /
Vibration ST/SG/AC.10/11/Rev.5, amend 2, 38.3 iR%% | See Appendix 3 Passed
T.3TestT.3
BaE GeTapidsnnEil-g i
4 il nHEFA) UN Manual of Tests and Criteria | M43 4 G /
Shock ST/SG/AC.10/11/Rev.5, amend 2, 38.3 X% | See Appendix 4 Passed
T.4 Test T.4
Sh BEE (XTREREDEHNENS LM
5 Ex;lerﬁal FRHEFMY UN Manual of Tests and Criteria | WLE 5 B /
Shortaiadit ST/SGIAC.10/11/Rev.5, amend 2, 38.3 iR%; | See Appendix 5 Passed
T.5TestT.5
B&E (XTRERpERMNENT sin
6 HE PRETA) UN Manual of Tests and Criteria | R 6 it /
Crush STISG/AC.10/11/Rev.5, amend 2, 38.3 1A% | See Appendix 6 Passed
T.6 Test T.6
BalE CSTRERWERNENT S8
- HEFEE FrrEFEM) UN Manual of Tests and Criteria | ME#E 7 - /
Overcharge ST/SG/AC.10/11/Rev.5, amend 2, 38.3 i3 | See Appendix 7 Passed
T.7 Test T.7
BEE (ATFaRREHNEND L
8 il PHEFMTY UN Manual of Tests and Criteria | ML{#% 8 e /
Forced discharge ST/SG/IAC.10/11/Rev.5, amend 2, 38.3 i®4: | See Appendix 8 Passed
T.8 TestT.8
RS N ‘5 5 A \
- eﬂ‘ﬁ;ﬁfﬁm IR 20°C -25°C; FREHGRE  45% - 75%
o Ambient temperature:  20°C -25°C, Ambient humidity: 45% - 75%
condition
B H "
Test items
SRR E R i
AR
Subcontracted ys N / Post
test condition SR ame code
Subcontracted
Laboratory Hihk i
/
Address Tel

FITRR AR A R A

Shenzhen SEM.Test Technology Co., Ltd.

FEIW, K121
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dTEST 2 No.: STR15089085S
1 |
Appendix 1
Fe 1 WA B 25 EEAE
No. Name of Test ltems Altitude simulation
)3k 7 Before T 5 After e
RRGS | SRS mBms | B s
Sample No. | Sample status | HittEE Fres e Hjt RS FresE a?;)oss 2ot (";f) Test result
my (g) Vi (V) m2(g) V2 (V) 2 i
BUsEadoh
01 dmats | 26354 4.196 25.350 4194 0.016 99.95 0
B ATH
02 Nmate 25383 4.192 25.381 4.190 0.008 99.95 0
Hhmaied
03 1C§§ﬁ&mm@d 25.540 4.194 25.540 4.191 0.000 99.93 0
WsnaTid
04 ,Ei;gagﬁma, 25.377 4.191 25.376 4.189 0.004 99.95 o)
BlsEe TR
05 Hhpant | 25202 4.192 25.290 4.190 0.008 99.95 0
s i
06 1Eﬁ§§Lcm@w 25.138 4.195 25.136 4.194 0.008 99.98 0
» r_lré EE.
07 ,Eﬁﬁﬁwgiﬁd 25.400 4.193 25.400 4.190 0.000 99.93 o)
Bl aTim
08 Hass A |06 516 4197 25515 4.195 0.004 99.95 o)
=eTH
09 | Bkmasmt | 25504 | 4198 | 25504 | 4.195 0.000 99.93 0
10 HKERFAHR | 95 395 4.198 25.395 4.196 0.000 99.95 0

1 CYC Fully Charged

A=

o LHER; VAR, DR R Foiik; O-EHMER. BHER. GRHE. B, LXK
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

YT ER IR R E R A FA4T, K127
Shenzhen SEM.Test Technology Co., Ltd. Page f
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dTEST 45 No.: STR15089085S
Iy +& 2
Appendix 2
75 , | WREE S R
No. Name of Test Items Thermal test
Wik Before kG After i
RINGS | Rk B Bt e
Sample No. | Sample status | HithfE TresIE F it FEBE a?;s/ )Oss ot (l;/a) Test result
my(g) Vi (V) mz(g) V2 (V) : 2
Hkmakm
01 i tn=snal 96360 4.194 25348 4.152 0.008 99.00 o
SEATa
02 1§iﬁaw§E@d 25.381 4.190 25.380 4.150 0.004 99.05 0
HosEAR
03 apmene [ 25540 4.191 25.538 4.136 0.008 98.69 0
Bhmath
04 b e 08376 4.189 25,375 4.145 0.004 98.95 0
shdil
05 1E§§§%CM@M 25.290 4.190 25.288 4.148 0.008 99.00 0
Kmadid
06 1§§ﬁg®;§mm 25136 4.194 25.134 4.152 0.008 99.00 0
BhEaiim
07 o 951400 4,190 25.398 4.148 0.008 99.00 o
HhsEe i
08 1ci§§w%m@é 25.515 4.195 25512 4.144 0.012 98.78 0
BUEATER
09 moumeRs | 25504 4195 25.503 4.140 0.004 98.69 0
10 HRERER | 95 395 4.196 25.392 4.138 0.012 98.62 0

1 CYC Fully Charged

LLFZEA

i L-iitgs; V-5, Dk R-BEE, F-Rk O-LitEE. LHFS. KRRE. L. BEX.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

/oM, k12W
Page of

GYIH ER R A R AR
Shenzhen SEM.Test Technology Co., Lid.
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w15 1 42 No.: STR150890855
iff & 3 :
Appendix 3
e 3 kT H 4% Rzl
No. Name of Test ltems Vibration
MR 7T Before Wik fE After 1L
RGHD | RARE . RESK | MRBIE | wien
Sample No. | Sample status | Hijti/fEE FrEssE Hith G E T HE aszos})oss Sk (l:,/a) Test result
my(g) Vi (V) m2 () V2 (V) ° 4
Bz AT
01 Wb BT 4.152 25.348 4.152 0.000 100.00 0
BTl
02 Lo B 4.150 25.380 4.150 0.000 100.00 o)
B aiel
03 10;§gacm@m 25.538 4.136 25.538 4.136 0.000 100.00 o)
AT
04 | HEXER® | 25375 | 4145 | 25375 | 4.145 0.000 | 100.00 0
HhELTd ;
05 Hgrant | 25288 4.148 25,285 4.145 0.012 99.93 o)
HUmaich
06 (g | 251134 4.152 25.134 4.150 0.000 99.95 o)
e
07 | HmEAE | 25398 | 4148 | 26398 | 4148 | 0000 | 100.00 0
B AT
08 pEd el obist2 4.144 25512 4.144 0.000 100.00 o)
WA
09 e b 125603 4.140 25.503 4.140 0.000 100.00 o)
10 HKFTRTER | o5 390 4.138 25.392 4138 0.000 100.00 o)

1 CYC Fully Charged

PR =

W LtER V-EER; DR R-EE Rk O-GHtEE. THER. TRME. BBE. TEX.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

I R R B R A= #EEOW, 121
Shenzhen SEM.Test Technology Co., Ltd. Page of
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el 51 42 No.: STR15089085S
I #F 4
Appendix 4
Fs 7 PRI H 28R i
No. Name of Test ltems Shock
My Before WG After i -
RIGE | RS SRR | MRBE | e
Sample No. | Sample status | HRilEE FrEgH R Hith = FrERHIE aios/)oss o3t (ﬂ/"") Test result
m;(g) Vi (V) mz(g) Va2 (V) 2 <
HUeTh
01 1cﬁgﬁwgz@d 25.348 4.152 25.348 4.152 0.000 100.00 0
HWEeTd
02 dbzi b8 el 05.380 4.150 25.380 4.150 0.000 100.00 0
BhEAKH
03 it [05 538 4.136 25.538 4.136 0.000 100.00 0
kAR
04 1ci§ﬁwmwmw 25.375 4.145 25.375 4.145 0.000 100.00 0
BWeah
05 ar e lN25285 4.145 25.285 4.145 0.000 100.00 0
e
06 et Nl 25134 4.150 25.134 4.150 0.000 100.00 0
s
07 1CQ§§@CM@M 25.398 4.148 25.395 4.148 0.012 100.00 o
HhaTh
08 joamens | 25512 4.144 25.512 4.144 0.000 100.00 0
HhELTh
09 HGzers | 26,603 4.140 25.503 4.140 0.000 100.00 0
10 HRZE2ER [ 95 399 4.138 25.392 4.138 0.000 100.00 o)

1 CYC Fully Charged

LIFZEA

?E‘E: L'ﬂﬂ%; v'ﬁF%; D'%ﬁg; R'ﬁ%; F':Ej(-; O'%ﬁﬁﬁ\ %ﬁFz;L\ %ﬁ%\ %ﬁ%\ %Ej(o
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,

no disassembly, no rupture & no fire

YT IR A RAR
Shenzhen SEM.Test Technology Co., Ltd.
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TEST 455 No.: STR150890853
ff 2% 5
Appendix 5
s 5 VR H 42 F5 SR ES
No. Name of Test ltems External short circuit
e i R oy ,
RS PR S e AL 5 ik
Sample No. Sample status (C) Test result Remark
HIKGEERHE
01 i CY(J‘,’\ISUE!W Charged 55.6 (0] /
HIRFEAETH
02 1CYC I-?Lﬁly Charged 55.2 0O /
HXTERHE
03 1CYC l:ﬁly Charged 55.5 O !/
BHREERH
04 10YC F):Jﬂuy Charged 95.8 0 Ji
HIKZEERE
05 1 cvc/'.\ Fj;ry Charged 95.5 0] /
HREERSE
06 1CYC F:Tuy Charged 95.4 0 /
BREERH
07 1 OYC Fully Gharged 55.6 @ /
HIRSEETH
08 1 CYé\l-flﬁry Charged 55.9 0 /
09 HIKFEETHE 55.2 o /

1 CYC Fully Charged

10 HXGERTA 55.5 0 /

1 CYC Fully Charged

LLFZEA

R D-f#fk; R-BEF; F-RX; O-EfgfE. TRz, Tk
Note: D-Disassembly, R-Rupture, F-Fire, O-No disassembly, no rupture & no fire

FYITER SRR RE R A E e, 127,
Shenzhen SEM.Test Technology Co., Ltd. Page of
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d TEST 424 No.: STR15089085S8
ff & 6
Appendix 6
] 6 WA H 475 B R
No. Name of Test Items Crush
=] H— Ry
FRAE R gutis il Wik P
Sample No. Sample status (C) Test result Remark

Bk S0%EE

11 1 GYC 50% C:;aoity 274 0 !
B 50%EE

12 1 CYC 50% égacity 26.4 0] /
B B0%EE

13 1 cvéao% (;fp.acity 27.5 @) /
B B0%EE

14 1 CYC 50% Capacity 26.9 0 /
B B0%EE

1 5 1 CY{;SO% Capa?& 26 7 O /

i D-fEk; FHlK O-Ef#MA. kXK.
Note: D-Disassembly, F-Fire, O-No disassembly & no fire

YT R RE AR A ®OT, HL12H
Shenzhen SEM.Test Technology Co., Ltd. Page of
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iy ®& 7
Appendix 7
5 = R 151 H 47 a7
No. Name of Test Items | Overcharge
e FdRAS NURRAE S &t
Sample No. Sample status Test result Remark
BoEeRH
16 1CYC ;lﬁly Charged O /
HREETE
17 1 CY(J)\ Iiﬁ.ty Charged 0 /
HIGEARH
18 1cYC F:ﬂ:llry Charged o /
HRGELTH
1 9 1CYC I?:giy Charged O I
50 REATH
20 50 CY)Ckl-?E ly Charged O I
50 Ry FiH
21 50 CYC ijny Charged O /
50 A7 H
22 50 CYC f-?:iry Charged O /
50 seeTeHE
23 50 CYé\ ;;Iy Charged O /
UF=H

et

AT an N

N

H: D-fRE; F-lgk; O-Gf#E. BRX.
Note: D-Disassembly, F-Fire, O-No disassembly & no fire

YIH R R R A R AT F£1070, 12|
Shenzhen SEM.Test Technology Co., Ltd. Page 0
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dTEST 45 No.: STR15089085S
ff ® 8
Appendix 8
75 8 WA B 255 R
No. Name of Test Items Forced discharge
Hags FaiRE R R i
Sample No. Sample status Test result Remark
HIRTEEHLR
24 1 CYC?LE Discharged O /
HIKSTERE
25 1CYC Fljlfv Discharged O I
HIRTERRR
26 1CYC Flj; Discharged O I
BRI
27 1 CYC‘I):\j;:r Discharged O /
HIKFEARHR
28 1 CYC?UTT; Discharged - o !
HUEERH
29 1CYC Fjll; Discharged 0 /
B IR ATH AR
30 1CYC ijlrll;f Discharged O I
BHRFELHE
31 1 CYC)I;\ujir; Discharged o /
HIRFEERE
32 1CYC FJI[; Discharged O I
HRsE2E
33 1CYC Fljl’;‘ Discharged O /
50 RFELTR
34 50CYC FJ:; Discharged O /
50 YrE R
35 50 CYC Fj; Discharged O /
50 YoEAliE
36 50CYC F;IL;' Discharged 0 /
50 RsE4A TR
37 50 CYC Flﬁ:’ Discharged 0 /
50 KT R
38 50 CYC F:Ir; Discharged O I
50 EAHE
39 50 CYC FJFy Discharged o I
50 RSELRE
40 50 CYC F:IE' Discharged O /
50 ISEERA
41 50 CYC FL?IrE Discharged O /
50 RFEETLA
42 50 CYC FL?IE Discharged O /
50 e AR
43 50 CYC Fujlr;r Discharged 0 /

i DR FLRRK; O-BffE. TlA.
Note: D-Disassembly, F-Fire, O-No disassembly & no fire

I R A AT IR A R S K12 5
Shenzhen SEM.Test Technology Co., Ltd. Page of
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TEST ‘55 No.: STR15089085S

Bom | R
Sample photo
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